
FIGURE AFIGURE AFIGURE A

Parts: 
1 60°/75° Angle Block (x2)
2 45°/90° Angle Block (x2)
3 Vertex Base
4 Vertex Face
5 Vertex Adjustable Miter Bar
66 Vertex Securing Guide (x2)
7 Toggle Clamp
8 Control Knob (x2)
9 M8 Flat Washer (x2)
10 M6 Flat Washer (x6)

11 “T”-Head Bolt, 
   M6 x 1.0 x 25mm (x4) 
12 3-Point Star Knob,
   M6 x 1.0 (x4)
13 6-Point Studded Star Knob, 
   M6 x 1.0 (x2)
1414 Tapered Head Machine Screw,
   M6 x 1.0 x 12mm (x8)

1

2

3

5

6

7

8

9

10

10

11 12 14

13

4



BASE

FIGURE BFIGURE BFIGURE B

BASEFENCEFENCE

BLOCKSBLOCKS

SCREWSSCREWS



BASE

FIGURE CFIGURE CFIGURE C

START

STEP 3
START

STEP 3
1

4 3

2



START

STEP 4
START

STEP 4

START

STEP 5
START

STEP 5

2

1

2

3

1



STEP 7STEP 7


	1
	2
	3
	4
	5

